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1. M5 RS 4 Al 3 G K
The test report is invalid without “Special seal for report”,
2. S EMAEN . AR A% 4 AL,
The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.
3. RIRCA R
The test report is invalid if altered.
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Objections to the test report must be submitted to Test Center within15 days.
5. R IL L 4L 61 %
The test report is Valid for the tested samples only.
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TEST REPORT

Name of sample

Lithium-ion Rechargeable Battery

i TEAT FER 0] vt
Model /Type HY 18650 7.4V 2200mAh Size
TS HH (7.4V 2200mAh 16.28Wh) | 13112 S 2 B (50}
Appearance Cylindrical, blue Trade mark
¥ IR A ) "% bx -
Quantity 30 cells, 16 battery Mass 94 5
P B 30 Mrluds, 16 Al | SR "
Receiving Date Testing Date
SR 2020-06-09 BRI 2020-06-10~2020-06-21
Name HUAYOU NEW ENERGY(DONGGUAN)CO., LTD
Client e N RACHGENE (A58 {iPRA]
LA Address Building A, Dongzhuo Industrial, No.32 Xiapu Second Road, Ailingkan
Hb b Village, Dalingshan Town, Dongguan City, Guangdong Province, China.
: TN AW UERY LM Il =R 32 A GURHEE LR A #
Name HUAYOU NEW ENERGY(DONGGUAN)CO.. LTD
B TSGR CH58) (TR &)
Address Building A, Dongzhuo Industrial, N0.32 Xiapu Second Road, Ailingkan
HiL k- Village, Dalingshan Town, Dongguan City, Guangdong Province, China.
ﬁan?:j;tumr _ RS8R I TR LR R 32 S AR e A Bk
Pl
Tel. E-mail
LT 0769-82893259 0 & rd@hyhy-battery.com
Website
Wb www.hyhy-battery.com

Tested standard

EUREN i

Section 38.3 of the Amend.1 of sixth Revised Edition of the "Recommendations on

the Transport of Dangerous Goods, Manual of Test and Criteria”

(ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3)
T b b Te iz i w1 R3S AR ET= 1)

Ay
CEFAY

BT R i% E 12538, 371

Test conclusion:

The sample has passed the test items of UNITED NATIONS "Recommendations on
the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Silrav SR, VRS TE AL (T Rl A AR I R 4 iit"‘%i!#ij’:mf:—li ih
ST/SG/AC.10/11/Rev.6/Amend. 1/Section 38.3 ki Tk

Issue date Sian e / i\‘f‘p""" Ty \

2y gk &

Tested by A T Reviewed by ’f.{,,ﬁ% Approxégby ({Ij:? v

e T | i A m b i S

M3 Cherry Chen.................. iR 5t N Technical Manager \\*’5’%‘ 7( \Nhl*d

Be523F Richie Liao:

i 3241 Deputy Centre Director
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Description and illustration of the sample/H &% 55 J3 323k

The sample is a lithium ion battery(2S1P) , the sample’s status is good /H &b 48 5 T-Hitlidl (2S1P), 4t

R BT,
AT B 412/ Test items and conclusion,
Test item Sample No. Verdict
TR R ey e
T.1 Altitude simulation % /i #1311 B1#~Bd#, BG5#~BBH P
T.2 Thermal test i /&4 52 B1#~B4#, B5#-~B8# P
T.3 Vibration 1z B1#~B4#, B5#~B8# P
T.4 Shock HniE g phd; B1#~B4#, B5#~B8# P
T.5 External Short Circuit 4234555 B1#~B4#, B5#~B8# P
T.6 Impact /Crush fii /4% % C1#~C5#, C6#~C10# P //
l'/ 1
T.7 Overcharge it %1 BO# ~ B12#, B13# ~B16# P
T.8 Forced discharge @iy C11#t ~ C20#, C21# ~C30# P k

Sample pretreatment/t¥ 5 Hi4b 5.

Batteries at first cycle, in fully charged state.

FANRBHRAN L TR B M.

Batteries after 25th cycle, in fully charged state.

£ 25 MR ARG T2 BREH .

Cells at first cycle at 50% of the design rated capacity.
FADRBCEA YT B RRITHE A B 50%E Hi.
Cells after 25th cycle at 50% of the design rated capacity.
25 D ATCEE MG TR BRI S AR 50% M,
Cells at first cycle, in fully discharged state.

R RO GV D P i GRS o O

Cells after 25th cycles, ending in fully discharged state.

5 25 M AR AN A ERIRE R,

Test sequence/ i IFF:

O

TA » T2 M T.3 » T4 » T5 » End &R
T.6 o End 4

TRy <
T7 » End &R el

.fif
T8 » End &W
KL: «
(=] =]
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Photos of Samples and Labels/# &K RiFiR

Samples /# & (HY 18650 7.4V 2200mAh 7.4V 2200mAh 16.28Wh)
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Cells /&2 (INR18650-2200A 3.7V 2200mAh 8.14Wh)

T

.....

-----

10 20 30 40 5(

T

““;lm;uu;j:wimmuwwH’i'f|'|’|m“|
Owi oy g 0E.0 0

OR10)

O

O oboudb oooo



Cecs

Report No. : CESUN200609001

Page 5 of 12

ST/SG/AC.10/11/Rev.6/ Amend.1/Section 38.3 |

Clause Requirements Result Verdict
Y FEER WL R s
38.3.4 | Procedure/JliX %% — \

38.3.4.1

Test 1: Altitude simulation/Jli 1: AN

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at

least six hour at ambient temperature (20+5C)/ il i
5C, EARARKT 11.6kpa MHKEHREAER AT 6 A /i,

TALTER ) 20+

RequiremenVA7i Bk, The

1. Cells and batteries Mass loss limit: 0.1% /% i
M1 %:<0.1%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states/FE fhiR 3%
JG 7T B N A& TR 38 AT T RR LR 990 % ML BE SR A
ERTrRAMSE R E bR,

3. No leakage, no venting, no disassembly, no rupture

and no fire /F£5: (L) NEER. THS. TRE.
TR R TEH KMRORE.

no leakage, no venting,
no disassembly, no
rupture and no fire/kf: i P
B1#~B8#: LitWHi. I
S WA o
PA B ot RIS

The test data see
table1 /Bl #HE W&

samples B1#~B8#:

38.3.4.2

Test 2: Thermal test/Jik, 2: BEFRK

Test cells and batteries are to be stored for/E i fEE { 4R 77 i 20 T -
1.one temperature cycle: 72+£2°C(6h) —-40+2°C(6h) /—RIBEEFR ANT72+2°C

(6h)—40+2'C(6h).

2.The maximum time interval between test temperature extremes is 30 minutes/

IR BE % e K [B] B A 18] /930min.

3.This procedure is to be repeated 10 times/&E & 10K {EH .
4 after which all test cells and batteries are to be stored for 24 hours at ambient

temperature (20+5°C)/{EH &M fE, HIBFIHEMATE20+
Ed-n

For large cells and batteries the duration of exposure to the test temperature

SCHIFMHTHE24/)

extremes should be at least 12 hours/% T AR By M H, BB THIHRKE

FE R[] >R 12/0 6

Requirement/FRHEZEK :

1. Cells and batteries Mass loss limit: <0.1% /& &5
B742<0.1%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states/ff i iR 5
Je 7 % B8 I B AN T R 58 AT T B i SR 990 %, BEE SR AN
BT R BGE e Bih I E b .

3. No leakage, no venting, no disassembly, no rupture

and no fire /4 (Hb) REBRK. THER. TEE.

The samples B1#~B8#:

no leakage, no venting,
no disassembly, no
rupture and no fire/Ff &
B1#~B8#: TLitlE. I
HS. THE. TR
PR TG KA
The test data see

V. | P
£ ==

T

EHRULTEKASRRE.

table1 A AHE RR i G Wi,
A y i

1=l e
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ST/SG/AC.10/11/Rev.6/ Amend.1/Section 38.3
Clause Requirements Result Verdict
- &+ FEER Rk R Hs5e

38.3.4.3 | Test 3: Vibration/®iX 3: K=Y

1. Cells and batteries are firnly secured to the platform of the vibration machine
[T R T RAERSEG (MGED L.

2. The vibration :a sinusoidal waveform with a logarithmic sweep between 7Hz
and 200Hz and back to 7Hz traversed in 15 minutes/I§#) LLIEJE 2, BLTHZ
W E200Hz, #AIG MR FUTHZ Yy — A 08, MRS I 29156504,

3.The logarithmic frequency sweep is as follows/3} ¥(1-14% Yy

(1)For cells and small batteries: from 7 Hz a peak acceleration of 1gn Is
maintained until 18 Hz is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 8gn occurs (approximately 50Hz), A peak acceleration of 8gn Is then
maintained until the frequency is increased to 200Hz/3} T~ 1Ll Fil B it il A7
AT G IR IF 1en IR A INTERE BTV 19184028, SRE AR (R FELEC. BREX (it
REBL 63EK) JHMATR R R A MERER FI8gn HRLIAB0ML) » BILK
I3 JRE O 15 7 8 gn BL B AR 42 M F 20084 2%«

(2) For large batteries: from 7Hz to a peak acceleration of 1gn is
maintained until 18Hz is reached. The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz/3} F AR izl MT7HkZ

38.3.4.3 | ITHETRIF 1gnEY B KNG BE H RIS 1918424, SRERHRIBIRIFIE0.8ZK (iR a
B162K) FHFMMMRBERI B AMERE LT 2gn GRRLH255F25) , HEKN
R IFTE2gn H F ISR N F2004#2%
4.This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell HEZIHIH h—A B AR EETH
miRtE, MENMBBAEDEAEEENTTE G2 K 84 R3ANMT, 359
ZN:n
Requirement/frE B3R The samples B1#~B8&#:
1. Cells and batteries Mass loss limit: <0.1% /4 i | no leakage, no venting,
E11%<0.1%. no disassembly, no
2. Open circuit voltage not less than 90%, The rupture and no fire/F i
requirement relating to voltage is not applicable to test | B1#~B8#: Ti&lw. T
cells and batteries at full discharged states/FEfiR%e | HFS. TR, THH
EFHEENMET RS EENO% HERS | LETEARR
B T2 e R Rt s b . The test data see
3. No leakage, no venting, no disassembly, no rupture | table1 /il iA%L3E .31
and no fire /fES (FBHL) BB, THS. TREE. w’””;”?f:’“
TURAREE I ARRE. b T
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’ ST/SG/AC.10/11/Rev.6/ Amend.1/Section 38.3

Clause Requirements Result Verdict
b4 BFEER WAER 5

[ Test a: Shock/Bi 4: mEmE et
1.Test cells and batteries shall be secured to the testing machine/uLf2 [ i1 £42
FlsEE4G et e RS ) S e O 2 .

2. Each cell shall be subjected to a half-sine shock of peak acceleration of
150gn and pulse duration of 6 milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of
11 milliseconds.//)s B¢ L it 43 2 4% (N Y9 150gn FUK N BY 49000 ()6 B8 B0 1121 TF 4% e
it Kb 04 A2 AR K A N 50g FTRK o Y S0 1)1 1 B £ 01 2 TE 8%k nhriti

3. Small batteries shall be subjected to a half-sine shock of peak acceleration of

150gn (or Acceleration(g,) = [100850
mass

J ,which is smaller)and pulse duration of

6 milliseconds. Large batteries shall be subjected to a half-sine shock of peak

acceleration of 50gn (or Acceleration(g,) = ( 30000) ,which is smaller)and

pulse duration of 11 milliseconds.//}s Bt {1 42 S48 J9150gn (BL5

mass

( 100850) IV FB TR 09 Eskiviat, K QAT

38.3.4.4

mass

BAIEESOgn (k5 ( 3°°°°J SME) RS 11 258 B 2 T

Mo
3 .Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks/4&
TR AMAGE =N EMEEN B ENEN RS =kt B
ERFTAEZ= Kb, BIEEZA18KMH T,

Requirement/#RiEE K : The samples

1. Cells and batteries Mass loss limit: <0.1% /#£5 )% | B1#~B8#
EHH#1%<0.1%. Acceleration=150g,,

2. Open circuit voltage not less than 90%, The No leakage, no venting,

requirement relating to voltage is not applicable to test | no disassembly, no
cells and batteries at full discharged states/Ff5i%% | rupture and no fire/f 5,
JEF B E R MR FRIG R TP RS 990 % L ER R | B1#~B8Y:
Y )i Erel=aN: 0k i R 8 3% BE=150g,
3. No leakage, no venting, no disassembly, no rupture | 1518, THES. oM .
andnofire /FER, (i) WIS, JEHES. TABSE. | 1. BBBURTEXRA |y £~ |-
BN T T KRS IR %, The test data, seé = TAG: -
tablet /TR £43E W ﬁ1 ;

Iy
¥
.
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ST/SG/AC.10/11/Rev.6/ Amend.1/Section 38.3

Requirements Result Verdict
FRER N R HE

Test 5: External Short Circuit/Mt 5 : J+ BJIR

1 The cell or battery to be tested shall be temperature stabilized so that its

external case temperature reaches 57 4 4°C /(% 1 1R 50 BRI 1 #RE fES6T £4°C,

LA 4 oy it R Lo RN R A R57 £4C.

2. the cell or battery shall be subjected to a short circult condition with a total

external resistance of less than 0,1 ohm at 5744 °C, This short circuit condition is

continued for at least one hour after the cell or battery external case temperature

has retured to 57 +4°C, or in the case of the large batteries, has decreased by

half of the maximum temperature increase observed during the test and remains

below that value/#§ f1ith 5% iy i iE 1 Bt MF0.1Q8 & by B [ 4 10t A7 06 B, PLILIK

38345 Q?,?&B’-J%i‘iﬁlﬁﬁiﬂﬁt4t2%ﬁ‘<ﬁﬁ%&ﬂ$1 A BA L, 3T R R it p
S A REBE TRERKRAN —FU.

3. the cell or battery must be observed for a further six hour for the test to be

concluded/xt d ok it % Fisk — 5 EE 6 AM/1RY A A T4 iR

Requirements/FriE EK: The samples B1#~B8#:

During the test and within six hours after test the cells | no disassembly, no

or batteries/ZE it 2 bl R 2 G644, BaiBEl | rupture and no fire/E i

Clause

&)

B ith A B1#~B8#: Tk, T
1. External temperature not exceed 170°C/4bRIRE | B AR T KRB
A {ig170C. The test data see

2. No disassembly, no rupture and no fire/ £k T table1 /X #HE & 1

BRALHXRREE.

Test 6: Impact / Crush / ¥if 6: Mifi/$FE P
Impact (applicable to cylindrical cells not less than 18mm in diameter) 1S G&
BFHERTNF18Z RN BT Rith)

1. This test sample cell or component cell is to be placed on a flat smooth
surface/4& I AE 5 B ity s b B AR A FR I JRE — PR AR B0 P L

2. A 15.8+0.1mm diameter, at least 6 cm long, or the longest dimension of the
cell, whichever is greater, type 316 stainless bar is to be placed across the
center of the sample, A 9.1kg mass is to be dropped from a height of 61+2.5cm
38.3.4.6 | at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting surface [ —HR316 B BN
Mkt E R R E, B ER A58 K £0.1EX, KEEDHEEK, B
BB KE, WoEZEE. B—REAMTREOATRINERNC L
2 5B KB B BEE M S AR R X A, (R — LR B . M EEE o T
BEL A7 /I8 B T LA B T AR FHESRE AT SHEL AR = e
BRARZIOFEET.

3. The test sample is to be impacted with its longitudinal axis parallel to the flat

E%E
g% 0 OODO00 0000



ST/SG/AC.10/11/Rev.6/ Amend.1/Section 38.3

Clause Requirements Result Verdict
By FERR NikER HiE
surface and perpendicular to the longitudinal axis of the 15.8 mm £ 0.1mm
diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact/## il dr 09k FE, UM 5 FHEM K
T SHBIERFP OMERIS8 01 BT RMAOMMER. §F Nl
R — Kk,
Requirements/tr At Tk The samples
1. Cells external temperature not exceed 170°C/Hil 31#"(:10:; no P
¢ B R R A sassembly and no fire
f I Ry 2 TR A R AN 170°C MACI-O108 T ;

2 .No disassembly, no rupture and no fire within six _

hours of this testARIYLERFE AN 2 A, LA f;; tff j‘fff;e bz
EF R S g est da

WERMEE KRR E. ISR T 362

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)/$t Ik GEF TR, 83, BH/dimbibfERNT
18K B A it )

1. A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5cm/s at the first point
of contact. The crushing is to be continued until the first of the three options
below is reached/ #§ H itk 3y {4 s FE MG A P 2 (B 5 K, HFIE I REZEET N A,
ER - EMS LOEERANL 5 EX/B, FEREHT, UL T/
(a) The applied force reaches 13kN + 0.78kN /iGN /7i& 13 F410.78 F 4
(b) The voltage of the cell drops by at least 100mV/e8it: & 5 T fE 2 /01002 (%
(c) The cell is deformed by 50% or more of its original thickness/ i ith 25 i ik R 14 N/A
JERERIS0%LL L.

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces/
BB AR It S B A —E MR . 0 300/058 O 70 et 2 M B PR R T
[F A % .t AN 55 24 2 ) 77 e BB
Requirements/irEE K :

1. Cells external temperature not exceed 170°C/&ith
MR EREREMAEIL170C.

2.No disassembly, no rupture and no fire within six ===
hours of this test/iRIRERG6 MBI Z N, BT
WMENETEKRRRE.

38.3.4.6

Test 7: Overcharge/Jili 7: 7 H

1. The charge current shall be twice the manufacturer's recommended
38.3.4.7 | maximum continuous charge current/LAf& it EFMBAR LR BB P T
T H AS
2 .The minimum voltage of the test shall be as follows/2s i & /s & £ 34:

E%3E
#% 0O 00000 00od
o
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ST/SG/AC.10/11/Rev.6/ Amend.1/Section 38.3

Clause Requirements Result Verdict
x5 FREER N R HiE

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22v/in 1~ F H: #0
ARk 4<$ﬂ1§v, Kﬂ‘iﬂﬂflld\ﬁ!ulml{lﬁiﬁi L The voltage of the test
A7 B K FE W o K 7 (R B % R 22V 2 s # s 16.8Y and the
b) When the manufacturer's mmended charge current is 4.4A

voltage is more than 18V, the minimum voltage of the R K168V, 1l
test shall be1.2 times the maximum charge voltage/tl i o4 4A
RITRMEFAF QR ERITI8Y, AR 0008 75 HL Hy
38.3.4.7 | KRR KR R A TS L HLIE 91,248, P
c)Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours/20
T5CHMERE T, R FFaE24 /0t .
Requirements/f7 i B3 - The samples

No disassembly and no fire within seven days of this | BO#~B16#: no
testVilIoH A RRHMRRIETR Y, [ EAERIT disassembly and no
HAARRAE, fire/Ff FBO#~B16#: *
Wik, TH&KHAR. The
test data see table3/f|
i W% 3

Test 8: Forced discharge/#is, 8: 3% i) T B

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer/20+5°C R B RRE T, bed: R
RIERA12V MBI LT RS, MCER R R A S R s
TAHIE) 15 B RA B T,

The specified discharge current is to be obtained by connecting a resistive load
of the appropriate size and rating in series with the test cell. Each cell shall be
forced discharged for a time interval (in hours) equal to its rated capacity divided
38.3.4.8 | by the initial test current (in ampere)/8 5 75 Bl B 3o o8 B 7E TR Bt 4 P
BRPMHEM A RKE, G4 HLH BT SR R ] (R ) NEERER L
VIgE s (de88) .

Requirements/#7 i % sk - The samples

No disassembly and no fire within seven days of this | C11#~C30# : no
testRI R ERR P RRRETRE, RIEMEEFIE | disassembly and no fire
HERRRE. IBRC1#~C30#: M| 11 |
e T&kI% i

The test data see
table4 /il iX 432 %4
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Tablel: T1~T5/ $£1, RR1~RW5
2 L %A B1# B2# B3# B4# B5# B6# B7# B8#
= -
1 EICH pHbFis fest 8.362 | 8365 | 8357 | B364 | 8365 | 8362 | 8360 | 8.361
“ R2ETHIEV)
g MéaS prir t test 94.290 | 04.661 | 94.419 | 04667 | 04.125 | 94.876 | 04.553 | 94.229
g R8240 % & (g)
- Test 1: Mass loss
; 0.000 | 0001 | 0000 | 0000 | 0.001 0.001 0.001 0.000
! Alttude | g5 g2 45 (%)
Simulation
Change ratio
Wu“ 99.976 | ©99.976 | 99.976 | 99.976 | 99.976 | 99.988 | 09.088 | ©9.976
0% H(%)
Mass loss
Test 2: 0011 [ 0012 | 0012 | 0013 | 0012 | 0.008 | 0.010 0.011
Thermal test | /& #&43 %:(%)
mﬂz asm ISHGEINIG o463 | mma 98.481 | 98.457 | 98.469 | 98.445 | o08.460
T L (%) ; 493 | 98.398 : : ; ; : i
rasvlons. || o oy 0 0.002 | 0.00 001 i
Test 3: AR 55 (%) i 0.002 | 0.002 | 0.001 0.001 .002 .001 0. gy
Vibration
#iX 3: 4Rz | Change ratio
ML (%) 99.976 | 99.976 | 99.964 | 99.964 | 99.976 | 99.976 99.976 | 99.976 4
Test 4: Mass loss 0.000 0
SHor RR%(%) £ 000 | 0.000 | 0.000 | 0.000 | 0.001 0.000 0.000
miﬁ"':_#ﬂm Change ratio 50
Btk HLFE H (%) 100 100 99.988 100 100 99.988 100
Test 5:
Exten"lal . Temp ('C )
Short Circuit B (<) 57.6 57.1 57.4 57.6 57.5 57.0 57.0 57.5
Wik 5 s
KR
Table2: [X] Impact i/ []Crush $ % |
Sample No,
Ha e C1# | C2# | c3# | ca# | csu Co# | C7# | ca# | co# | cion
OCV prior to test

- 3.673 | 3.676 | 3.675 | 3.676 :
KB () 3.677 | 3.675 | 3.682 3.675 | 3.670 | 3.669

Temp, ('C)
RE (C)

89.6 | 108.8

86.0 | 112.1 | 110.1 120.9 | 1145 | 1212 | 904 86.7
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Table3: Overcharge Test of batteries/ ¥ 3 HEiphiit 710

le No,
Samie_‘____,_ ° Bo# B10# B11# B12# B13# B14# B15# B16#
Test 7: Overcharge RS
732 7 OCV prior to test
RIBETAE (V) 8.357 | 8.363 | 8.360 | 8.361 8.366 | 8.363 | 8.359 | 8.357

Table 4: Forced discharge / 3 4, ik

Sample No,
- C11# | C12# [ C13# | C14# | C156# | C16# | C17# | C18# | C19% | C20#
1 aa Yy
e SR 3.335 | 3.325 | 3.327 | 3.310 | 3.313 | 3.308 | 3.302 | 3.341 | 3.306 | 3.315
Forced i&QE&ﬁNIH;'(V) < s ; i i : : ‘ ; :
discharge
y Sample No,
Jik8: 3% C21# | C22# | C23# | C24# | C25# | C26# | C274# | c2s#t | c2o# | caox
. RS
bl hgeES
OCV prior to test
n s 3.351 | 3.315 | 3.338 | 3.316 | 3.328 | 3.329 | 3.321 | 3.323 | 3.312 | 3.308
B AT L E (V)

=-- End of Report --
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